
 

State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

P.O. Box 13025 Austin, Texas 78711-3025 | 300 W. 15th Street Austin, Texas 78701 
Phone: 512-475-4993 | www.soah.texas.gov 

May 5, 2025 
 
 
David Tuckfield VIA EFILE TEXAS 
Attorney for Corix Utilities (Texas) Inc. 
 
Allie Soileau and Aubrey Pawelka VIA EFILE TEXAS 
ED Staff Attorneys 
 
Pranjal Mehta VIA EFILE TEXAS 
OPIC Staff Attorney 
 
Eric Allmon VIA EFILE TEXAS 
Attorney for Environmental Stewardship 
 

 
 
RE: Docket Number 582-24-22552; Texas Commission on 

Environmental Quality No. 2023-1591-MWD; Application of Corix 
Utilities (Texas) Inc. for TPDES Permit No. WQ0013977001 

 
Dear Parties:  
[...]
Proposal for Decision, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

PFOA—would be present in the discharge.129 Nor is Environmental Stewardship able 

to avoid the Commissioner’s decision by phrasing the issue in terms of toxicity. 

Environmental Stewardship did not rebut the presumption on this issue. 

VI. OTHER REFERRED ISSUES 

The remaining referred issues are nuisance odors and the Application’s 

accuracy and completeness. 

A. NUISANCE ODORS 

The TCEQ rule found at 30 Texas Administrative Code section 309.13(e) 

provides three alternative ways to meet the requirement to abate and control nuisance 

odor “prior to construction.” The three methods are buffer zones from the nearest 

property line (500 feet for lagoons with anaerobic activity; 150 feet for all other 

wastewater treatment plant units); a nuisance odor prevention request in the form of 

an engineering report containing specific elements; or evidence of legal restrictions 

prohibiting residential structures within the part of the buffer zone not owned by the 

applicant.130 The rule provides that a nuisance odor prevention plan may be 

submitted either with a permit application or “submitted for [ED] approval after the 

permitting process is completed.”131 

 

 
129 Corix argues that neither PFOS nor PFOA have been used in United States manufacturing since 2015 and thus 
would not be expected to be present in the discharge. Corix Reply at 10.  

130 30 Tex. Admin. Code § 309.13(e). 

131 30 Tex. Admin. Code § 309.13(e)(2). 



 

35 

Proposal for Decision, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

Environmental Stewardship argues that the Draft Permit fails to comply with 

this rule. It contends that units with zones of anaerobic activity will be located within 

fewer than 500 feet of the nearest property line; that Corix has not submitted an odor 

prevention request; and that Corix has not shown evidence of legal restrictions 

prohibiting residential structures within the part of the buffer zone it does not own.132 

It also asserts that any submission of a plan after permit issuance would improperly 

deprive the public of its opportunity to evaluate and provide input on the plan. 

 

Enivronmental Stewardship did not present any testimony on this issue. Corix 

witness Ms. Kinser testified that the Draft Permit requires Corix to have secured 

TCEQ approval of its odor prevention plan before it begins operation.133 ED witness 

Mr. Rahim testified that the plan would be reviewed by TCEQ after a permit is 

issued.134 

 

Corix’s argument on this issue is based on this idea, as well: that the Draft 

Permit requires compliance with 30 Texas Administrative Code section 309.13(e). 

The ED adds to this argument by contending that nothing in the statute or rules 

requires the public to be allowed to comment on an odor control plan.135 OPIC agrees 

that Corix met its burden of proof on this issue. 

 

 
132 Environmental Stewardship Closing at 23. 

133 Ex. App-03 at 9. 

134 Tr. at 254. 

135 ED Closing at 5-6; ED Reply at 6. 



 

36 

Proposal for Decision, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

The ALJ agrees with Corix, the ED, and OPIC. The referred issue was 

whether the Draft Permit complies with the odor abatement and control 

requirements set out in 30 Texas Administrative Code section 309.13(e). That rule 

expressly provides that review of an odor prevention plan may occur after a permit is 

issued, and the Draft Permit requires Corix to obtain approval of a plan before it can 

begin operation. Environmental Stewardship has not presented any basis to find that 

the presumption has been rebutted on this issue.  

B. WHETHER THE APPLICATION IS ACCURATE AND COMPLETE 

Enivronmental Stewardship contends the Application is incomplete because it 

does not contain a demonstration of social or economic necessity, as required by a 

Tier 2 antidegradation review that finds degradation of waters that exceed 

fishable/swimmable quality.136 For the reasons set out above, degradation was not 

found, and therefore this was unnecessary.   

VII. TRANSCRIPT COSTS 

 The Commission may assess reporting and transcription costs to one or more 

of the parties participating in a proceeding, and when doing so, must consider the 

following factors: 

• the party who requested the transcript; 

• the financial ability of the party to pay the costs; 

• the extent to which the party participated in the hearing; 

 
136 Environmental Stewardship Closing at 24. 



 

37 

Proposal for Decision, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

• the relative benefits to the various parties of having a transcript; . . . and 

• any other factor which is relevant to a just and reasonable assessment of 
costs.137 

 

Additionally, the Commission will not assess reporting or transcription costs 

against the ED or OPIC because they are statutory parties who are precluded by law 

from appealing the Commission’s decision.138 

 

Environmental Stewardship argues that Corix should bear all transcript costs 

except for those associated with its offer of proof. Corix argues that the transcript 

costs of $5,437.75 should be split so that it and Environmental Stewardship each pay 

half. 

 

Considering the Commission’s factors, the ALJ finds that the transcript was 

ordered by the ALJ, not requested by either party and that no party has claimed a 

financial inability to pay transcript costs. The parties all participated in the hearing 

and all benefitted equally from having the transcript, except that only Environmental 

Stewardship benefitted from the transcript of the offer of proof. Given that, the ALJ 

finds that an appropriate division of the transcript costs are 75% (or $4,078.31) to 

Corix and 25% (or $1,359.44) to Environmental Stewardship. 

 
137 30 Tex. Admin. Code § 80.23(d)(1). 

138 30 Tex. Admin. Code § 80.23(d)(2); see Tex. Water Code §§ 5.228, .273, .275, .356. 



 

38 

Proposal for Decision, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

VIII. CONCLUSION 

For the reasons stated above, the Application should be granted. In further 

support of this recommendation, the ALJ has prepared the Findings of Fact and 

Conclusions of Law incorporated within the accompanying proposed Order of the 

Commission. 

 

Signed May 5, 2025 
 

ALJ Signature: 

 

_____________________________ 

Rebecca Smith 

Presiding Administrative Law Judge 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

 

AN ORDER GRANTING THE APPLICATION BY  

CORIX UTILITIES (TEXAS) INC. FOR TEXAS POLLUTANT 

DISCHARGE ELIMINATION SYSTEM PERMIT NO. WQ0013977001  

SOAH DOCKET NO. 582-24-22552, TCEQ DOCKET NO. 2023-1591-MWD 

 

On         , the Texas Commission on Environmental Quality (TCEQ or 

Commission) considered the application of Corix Utilities (Texas) Inc. (Applicant) 

for Texas Pollutant Discharge Elimination System (TPDES) Permit  

No. WQ0013977001 in Bastrop County, Texas. A Proposal for Decision (PFD) was 

presented by Administrative Law Judge (ALJ) Rebecca S. Smith with the State Office 

of Administrative Hearings (SOAH), who conducted an evidentiary hearing 

concerning the application on January 27-28, 2025, via Zoom videoconference. 

 

After considering the PFD, the Commission makes the following findings of 

fact and conclusions of law. 

I. FINDINGS OF FACT 

1. Applicant filed its application (Application) for a major amendment to its 
TPDES permit with the TCEQ on July 29, 2022. 

2. The application seeks to have TCEQ authorize an increase in the discharge of 
treated domestic wastewater from a daily average flow not to exceed 0.05 
million gallons per day (MGD) to a daily average flow not to exceed 0.51 MGD. 



 

2 

Proposed Order, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

3. On August 31, 2022, TCEQ Executive Director (ED) staff determined that 
the Application was administratively complete. 

4. ED staff completed the technical review of the Application, prepared a draft 
permit (Draft Permit), and made it available for public review and comment. 

The Plant 

5. The plant site is located approximately 1,500 feet northeast of the intersection 
of Hyatt Lost Pines Road and State Highway 71 West, in Bastrop County, 
Texas 78612. 

6. The existing McKinney Roughs Wastewater Treatment Facility is an activated 
sludge process plant operated in conventional mode. 

7. Treatment units in the existing phase include a bar screen, an aeration basin, a 
final clarifier, a sludge digester, a sludge holding tank, and an ultraviolet light 
(UV) disinfection channel. 

8. The proposed treatment facility will be a membrane bio-reactor (MBR) system 
activated sludge process plant operated in conventional mode. 

9. Treatment units in the Interim II phase will include a primary fine screen, an 
equalization tank, a secondary fine screen, an anoxic tank, an aeration basin, 
an aeriated MBR tank, a sludge holding tank, and a UV disinfection system. 

10. Treatment units in the Final phase will include a primary fine screen, two 
equalization tanks, two anoxic tanks, two aeration basins, two aeriated MBR 
tanks, two secondary fine screens, a sludge holding tank, and a UV disinfection 
system. 

11. The facility is currently operating in the existing 0.05 MGD phase. 

12. The existing 0.05 MGD phase facilities will be decommissioned and removed 
upon completion of the Interim II phase facilities. 



 

3 

Proposed Order, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

The Draft Permit 

13. The permit will authorize the discharge of treated domestic wastewater at a 
daily average flow not to exceed 0.05 MGD in the Interim I phase, 0.25 MGD 
in the Interim II phase, and 0.51 MGD in the Final phase. 

14. The existing wastewater treatment facility serves the McKinney Roughs 
Learning Center and the Bastrop ISD Cedar Creek High School. The service 
area increase is intended to accommodate approximately 2,082 living unit 
equivalents of mixed use residential and commercial properties. 

15. The effluent limitations in the draft permit, based on a 30 day average, are 
5 milligrams per liter (mg/L) five-day carbonaceous biochemical oxygen 
demand (CBOD5), 5 mg/L total suspended solids (TSS), 2 mg/l ammonia 
nitrogen (NH3-N), 1.0 mg/L Total Phosphorous (TP), 126 colony-forming 
units (CFU) or most probable number (MPN) of Escherichia coli (E. coli) per 
100 milliliter (ml), and 6.0 mg/L minimum dissolved oxygen (DO). 

16. The Draft Permit requires use of a UV system for disinfection purposes, and 
treated effluent shall not exceed a daily average 126 CFU or MPN of E. coli 
per 100 ml. 

17. The treated effluent will be discharged to an unnamed tributary, then to the 
Colorado River Below Lady Bird Lake/Town Lake in Segment No. 1428 of the 
Colorado River Basin. 

18. The unclassified receiving water use is minimal aquatic life use for the 
unnamed tributary. 

19. The designated uses for Segment No. 1428 are primary contact recreation, 
public water supply, and exceptional aquatic life use. 

Notice and Jurisdiction 

20. The Notice of Receipt and Intent to Obtain a Water Quality Permit (NORI) 
was published in English in the Austin American Statesman on 
September 13, 2022. 



 

4 

Proposed Order, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

21. The Notice of Application and Preliminary Decision (NAPD) was published 
in English in Bastrop Advertiser on February 10, 2023. 

22. The public meeting notice was published in English in Bastrop Advertiser on 
April 26, 2023. 

23. A public meeting was held on June 1, 2023, which was the end of the public 
comment period. 

24. TCEQ granted Environmental Stewardship’s (Protestant) request for a 
contested case hearing at its February 7, 2024 open meeting and issued an 
Interim Order on February 13, 2024, directing that the following six issues be 
referred to SOAH, and setting the maximum duration date of the hearing at 
180 days from the date of the preliminary hearing until the date the proposal 
for decision is issued by SOAH: 

A.  Whether the draft permit is protective of water quality, including the 
protection of the health of the requesters and the requesters’ families, 
the existing uses of the receiving waters, and groundwater in the area in 
accordance with applicable regulations including the Texas Surface 
Water Quality Standards in 30 Texas Administrative Code chapter 307;  

B.  Whether the Commission should deny or alter the terms and conditions 
of the draft permit based on consideration of need under Texas Water 
Code section 26.0282 and the general policy to promote regional or 
area-wide systems under Texas Water Code section 26.081;  

C.  Whether the draft permit complies with the applicable requirements to 
abate and control nuisance odors, as set forth in 30 Texas 
Administrative code section 309.13(e);  

D.  Whether Applicant substantially complied with applicable public notice 
requirements;  

E.  Whether the application is accurate and complete; and  

F.  Whether the Applicant’s compliance history or technical capabilities 
raise any issues regarding the Applicant’s ability to comply with the 



 

5 

Proposed Order, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

material terms of the permit that warrant denying or altering the terms 
of the draft permit. 

Proceedings at SOAH 

25. This matter was docketed with SOAH on July 7, 2024. 

26. A preliminary hearing was held on September 30, 2024, via Zoom 
videoconference. Applicant, the Executive Director (ED) of TCEQ, the Office 
of Public Interest Counsel (OPIC), and Protestant were named as parties. 

27. The parties submitted an agreed procedural schedule, which was adopted. 

28. At a prehearing conference on January 24, 2025, the ALJ granted Applicant’s 
Motion for Summary Disposition on Issues B, D, and F. 

29. The hearing on the merits was held via Zoom videoconference on  
January 27-28, 2025, before SOAH ALJ Rebecca S. Smith. Corix was 
represented by attorney David Tuckfield. Environmental Stewardship was 
represented by attorney Eric Allmon. The ED was represented by attorneys 
Allie Soileau and Aubrey Pawelka. OPIC was represented by attorney 
Pranjal Mehta. The record closed on March 7, 2025, with the filing of response 
briefs. 

Water Quality 

30. The use of default hydraulic coeffeicients in the modeling of the unnamed 
tributary was appropriate.  

31. The TCEQ’s Implementation Procedures (IPs) provide that for DO modeling, 
the temperature is assumed to be 30.5° C unless critical low-flows reliably 
occur only at other temperatures. 

32. Because of reservoir releases, critical low flows of Colorado River below Lady 
Bird Lake occur in the cooler months, not during summer.  

33. Use of October temperatures in modeling was appropriate under the IPs.  

34. The DO modeling used appropriate flow rates. 



 

6 

Proposed Order, SOAH Docket No. 582-24-22552, 
TCEQ Docket No. 2023-1591-MWD 

 

35. Segment 1428 is not currently listed in Texas’s inventory of impaired and 
threatened waters. 

36. Photographs of algae in the unnamed tributary and the Colorado River do not 
establish that the water quality uses will be impaired. 

37. A Tier 1 antidegradation review preliminarily determined that existing water 
quality uses will not be impaired by discharge pursuant to the Draft Permit.  

38. Numerical and narrative criteria to protect existing uses will be maintained.  

39. The Tier 1 analysis complied with 30 Texas Administrative Code section 307.5 
and the IPs for the Texas Surface Water Quality Standards. 

40. A Tier 2 review has preliminarily determined that no significant degradation 
of water quality is expected in Colorado River below Lady Bird Lake/Town 
Lake, which has been identified as having exceptional aquatic life use.  